CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN FRANCISCO BAY REGION
1515 Clay Street, Suite 1400, Oakland, California 94612
waterboards.ca.gov/sanfranciscobay

ORDER R2-2024-0006
NPDES PERMIT CA0037559

The following Discharger is subject to the waste discharge requirements (WDRs) set
forth in this Order:

Discharger Oro Loma and Castro Valley Sanitary Districts

Name of Facility = Oro Loma and Castro Valley Sanitary Districts Water Pollution
Control Plant — Intermittent Wet Weather Discharge

Facility Address 2600 Grant Avenue
San Lorenzo, CA 94580
Alameda County

Table 1. Discharge Location

Discharge o Dischal:ge Point Discharge Point o
Point Effluent Description Latitude Longitude Receiving Water
[...]
Oro Loma and Castro Valley Sanitary Districts Order R2-2024-0006
Intermittent Wet Weather Discharge NPDES Permit CA0037559

ATTACHMENT F — FACT SHEET

CONTENTS

1. PERMIT INFORMATION ... s F-3
2. FACILITY DESCRIPTION ... rnssssssss s s s s s s s s s F-5
3. APPLICABLE PLANS, POLICIES, AND REGULATIONS..........ccovsureureuresrsneens F-9

4. RATIONALE FOR EFFLUENT LIMITATIONS AND DISCHARGE
5] 2 =03 | o 03 N I L0 T F-12
4.1. DISCHARGE PROHIBITIONS .....uvtiieeiittieeesistteeeessoteesstteeesssssaseesaassaeeassaseessnssesessssasesssnsssseessnsesssnes F-13
4.2. TECHNOLOGY-BASED EFFLUENT LIMITATIONS .....uutiiieeiiiiieeeeiteeeeseteeeesetee e e s snteeasesnnseeeesreeeeennneas F-16
4.2.1.  SCOPE @NU AULROITEY ...ttt etneea e F-16
4.2.2. Technology-Based Effluent LImitations............c..cccouiueiie i F-16
4.3. WATER QUALITY-BASED EFFLUENT LIMITATIONS .....utiiiiiieiitete sttt ettt esnee e F-18
4.3.1.  SCOPE A@NU AULNOIILY ..ottt ettt e ettt e e e e e ssataaaaaaee s F-18
4.3.2. Beneficial Uses and Water Quality Criteria and Objectives............cccceeevveeeesiveeeisiieaan, F-19
4.3.4. Water Quality-Based Effluent Limitations.................ccccuueiioeeeeiiieee e F-31
4.4. DISCHARGE REQUIREMENT CONSIDERATIONS ....ccetiittiieeeiteeeeeaauteeesteeeasaasseeeessnseeeesssnseeesnseeessans F-37
5. RATIONALE FOR RECEIVING WATER LIMITATIONS........ccccccmmmmmmmmmrnnnnnnnnanes F-40
6. RATIONALE FOR PROVISIONS ... s s F-40
6.1. STANDARD PROVISIONS ....c..uuiiiitiieititaaieeasteesteeeasteeesaeeassseeaasseesneeanseaaasseeeanseeaneeeanseeeaneeansesannes F-40
6.2. MONITORING AND REPORTING PROVISIONS.......ciiiuiieiiiieiaiieeaiieieeeaieeesseeeesneeeseeeesmeeeneeeesneeeanees F-40
6.3. SPECIAL PROVISIONS ......ecteitieittieeeeteeeeueeeteeasseeeeaueeeaseeaasseeaaaseanseeaaseeeamseeeamseeaseeeanseanseeeanseeannns F-41
6.3.1.  REOPENEI PIrOVISIONS ...t e e e e e e e e nnee e eannne F-41
6.3.2. Effluent Characterization Study and REPOIT..............ccoomoieiiiiiiiiisie e F-41
6.3.3.  Pollutant Minimization PrOGram..............cc.cuui it F-41
6.3.4.  SPECIAI PIrOVISIONS ........ccceeeeeeeee ettt ettt e e e e e ettt a e e e e e e s sstaaaeeeeesia F-41
RATIONALE FOR MONITORING AND REPORTING REQUIREMENTS.......... F-42
PUBLIC PARTICIPATION ... s s s s F-44

ATTACHMENT F — FACT SHEET F-1



Oro Loma and Castro Valley Sanitary Districts Order R2-2024-0006

Intermittent Wet Weather Discharge NPDES Permit CA0037559
TABLES
TABLE F-1. FACILITY INFORMATION........ccc s s F-3
TABLE F-2. PREVIOUS EFFLUENT LIMITATIONS AND MONITORING DATA....... F-7
TABLE F-3. EFFLUENT LIMITATION VIOLATIONS........ccccciiie s F-8
TABLE F-4. BENEFICIAL USES........o s s F-10
TABLE F-5. SECONDARY TREATMENT STANDARDS...........ccccoiinninnnnnnnnnns F-16
TABLE F-6. AMBIENT WATER QUALITY CRITERIA FOR CHLORINE.................. F-19
TABLE F-7 SITE-SPECIFIC TRANSLATORS ........cccciirssssssssnns F-22
TABLE F-8. REASONABLE POTENTIAL ANALYSIS.......connne e F-24
TABLE F-9. WQBEL CALCULATIONS ... s F-35
TABLE F-10. MONITORING REQUIREMENTS SUMMARY .....couiiiiiiiiiirrrnnnneenennns F-43

ATTACHMENT F — FACT SHEET F-2



Order R2-2024-0006
NPDES Permit CA0037559

Oro Loma and Castro Valley Sanitary Districts
Intermittent Wet Weather Discharge

ATTACHMENT F - FACT SHEET

This Fact Sheet includes the legal requirements and technical rationale that serve as
the basis for the requirements of this Order. As described in section 2.2 of the Order,

the Regional Water Board incorporates this Fact Sheet as findings supporting the

issuance of the Order.

1. PERMIT INFORMATION

The following table summarizes administrative information related to the facility.

Table F-1. Facility Information

WDID 2019032001
CIWQS Place ID 246217

. Oro Loma Sanitary District
Discharger

Castro Valley Sanitary District

Facility Name

Oro Loma and Castro Valley Sanitary Districts Water Pollution Control
Plant — Intermittent Wet Weather Discharge

Facility Address

2600 Grant Avenue
San Lorenzo, CA 94580
Alameda County

Facility Contact, Title,
Phone, and Email

Jimmy Dang, General Manager
(510) 481-6981, [dang@oroloma.rog

Authorized Person to Sign
and Submit Reports

Same as Facility Contact

Mailing Address

Same as facility address

Billing Address

Same as mailing address

Facility Type

Publicly Owned Treatment Works (POTW)

Requirements

Major or Minor Facility Minor
Water Quality Threat 2
Complexity B
Pretreatment Program No
Reclamation None

Mercury and PCBs
Requirements

NPDES Permit CA0038849
Monitoring for these requirements is conducted by the East Bay
Dischargers Authority at its deepwater outfall.

Nutrients Requirements

NPDES Permit CA0038873
Monitoring for these requirements is conducted by the East Bay
Dischargers Authority at its deepwater outfall.

Maintenance Exercise
Discharge Permitted Flow

2.0 million gallons total per discharge exercise

Facility Design Flow

20.0 MGD - average daily dry weather design flow

Expected Intermittent
Maximum Discharge Rate

42.0 MGD to Lower San Francisco Bay

Watershed

San Lorenzo Creek

Receiving Water

Lower San Francisco Bay

ATTACHMENT F — FACT SHEET

F-3


mailto:jdang@oroloma.rog

Oro Loma and Castro Valley Sanitary Districts Order R2-2024-0006

Intermittent Wet Weather Discharge NPDES Permit CA0037559
Receiving Water Type Marine
Date of Last Inspection June 5, 2023

1.1. The Oro Loma Sanitary District and the Castro Valley Sanitary District (jointly, the
Discharger) jointly own the Water Pollution Control Plant. The Oro Loma Sanitary
District operates the plant. The Oro Loma Sanitary District and the Castro Valley
Sanitary District individually own and operate their own sanitary sewer systems.
The plant and the Oro Loma and Castro Valley Sanitary Districts’ respective
sanitary sewer systems (collectively, the Facility) provide advanced secondary-
treated wastewater collected from the plant’s service areas. During wet weather,
the plant discharges treated effluent from a shallow-water outfall to Lower San
Francisco Bay. The discharge location is indicated in Table 1 of this Order and
shown in Attachment B.

The Discharger is a member of the East Bay Dischargers Authority (EBDA). EBDA
operates under a Joint Exercise of Powers Agreement among the City of Hayward,
City of San Leandro, Union Sanitary District, Oro Loma Sanitary District, and
Castro Valley Sanitary District that specifies the terms and conditions of
discharges through the EBDA system. EBDA transports treated wastewater from
its member agencies, including the Discharger, to the EBDA dechlorination station
near the San Leandro Marina before discharging it via a deepwater outfall to
Lower San Francisco Bay. The discharge through the deepwater outfall is
regulated under NPDES Permit CA0037869.

For the purposes of this Order, references to the “discharger” or “permittee” in
applicable federal and state laws, regulations, plans, and policies are held to be
equivalent to references to the Discharger herein.

1.2. The Discharger’s wet weather discharge is regulated pursuant to NPDES Permit
CA0037559. The Discharger is authorized to discharge subject to the Waste
Discharge Requirements (WDRs) in this Order at the discharge location described
in Table 1 of this Order.

1.3. The Discharger was previously subject to Order R2-2018-0010 (previous order) as
amended by R2-2021-0028 and R2-2023-0023.

e Order R2-2021-0028 amended the previous order to provide updated
monitoring requirements and require supplemental funding for the Regional
Monitoring Program (RMP).

e Order R2-2023-0023 amended the previous order to update effluent limitations
and monitoring requirements for total residual chlorine and remove effluent
limitations and monitoring requirements for oil and grease.

Provisions of these orders have been incorporated into this Order.

ATTACHMENT F — FACT SHEET F-4



Oro Loma and Castro Valley Sanitary Districts Order R2-2024-0006
Intermittent Wet Weather Discharge NPDES Permit CA0037559

1.4.

1.5.

1.6.

1.7.

The Discharger filed a Report of Waste Discharge and submitted an application for
reissuance of its WDRs and NPDES permit on March 30, 2023.

Regulations in the Code of Federal Regulation, title 40 (40 C.F.R.), section 122.46
limit the duration of NPDES permits to a fixed term not to exceed five years.
Accordingly, this Order limits the effective period for the discharge authorization.
Pursuant to 40 C.F.R. section 122.6(d) and California Code of Regulations,

title 23, section 2235.4, the terms and conditions of an expired permit are
automatically continued pending reissuance of the permit if the Discharger
complies with all requirements for continuation of expired permits.

The Discharger is also regulated under NPDES Permits CA0038849 and
CA0038873, which establish requirements on mercury and polychlorinated
biphenyls (PCBs) and nutrients from wastewater discharges to San Francisco Bay.
Monitoring for these requirements is conducted by EBDA at its deepwater outfall.
This Order does not affect those permits.

When applicable, State law requires dischargers to file a petition with the State
Water Resources Control Board (State Water Board), Division of Water Rights,
and receive approval for any change in the point of discharge, place of use, or
purpose of use of treated wastewater that decreases the flow in any portion of a
watercourse. The State Water Board retains separate jurisdictional authority to
enforce such requirements under Water Code section 1211. This is not an NPDES
permit requirement.

2. FACILITY DESCRIPTION

2.1.
2.1.1

2.1.2.

Sanitary Sewer System and Treatment

. Location and Service Area. The Facility is located at 2600 Grant Avenue in

San Lorenzo. It provides secondary treatment and disinfection of domestic and
commercial wastewater from the communities of Castro Valley (serviced by
Castro Valley Sanitary District), San Lorenzo, Ashland, Cherryland, and
Fairview, and portions of the cities of San Leandro and Hayward. The estimated
service area population is about 192,000.

Attachment B provides maps of the area around the plant.

Wastewater Treatment. The plant provides advanced-secondary treatment for
an average dry weather design flow of 20.0 MGD. The wastewater treatment
process consists of screening, grit removal, primary sedimentation, activated
sludge modified Ludzack-Ettigner nitrification and denitrification, secondary
clarification, and sodium hypochlorite disinfection. Prior to any wet weather or
maintenance exercise discharge, the Discharger will also dechlorinate the
wastewater.

Attachment C provides flow schematics for the treatment plant.

ATTACHMENT F — FACT SHEET F-5



Oro Loma and Castro Valley Sanitary Districts Order R2-2024-0006
Intermittent Wet Weather Discharge NPDES Permit CA0037559

2.1.3.

2.2

Effluent ammonia concentrations may be higher during lower temperature
winter conditions because nitrification (conversion of ammonia to nitrate) is
mediated by specific bacteria that convert ammonia to nitrate less efficiently at
lower temperatures. Effluent ammonia concentrations may also be higher
during peak wet weather events when the nitrifying bacteria are more
susceptible to hydraulic washout. During such events, the plant may not provide
adequate resident time for nitrification and denitrification (i.e., the conversion of
nitrate to nitrogen gas, which is released to the atmosphere). The Discharger
uses available basins to store solids containing the necessary microorganisms
and reduce the potential for washout.

Stormwater Management. The Discharger captures all stormwater at the plant
and directs it to the plant headworks for treatment. Therefore, no additional
stormwater requirements are necessary.

Discharge Point and Receiving Waters. This Order covers intermittent
discharges of secondary-treated, disinfected, and dechlorinated municipal
wastewater to the Discharger’'s wet weather outfall. These discharges occur in
Lower San Francisco Bay (Discharge Point 001). During the dry season, the
Discharger provides advanced-secondary treatment and discharges effluent
through the EBDA deepwater outfall.

The wet weather outfall is a shallow-water outfall without a diffuser. The discharge
location is approximately 920 feet offshore. There are two types of discharges
from the shallow-water outfall: (1) discharges during peak wet weather events, and
(2) discharges from maintenance exercises to ensure outfall operability.

The Joint Exercise of Powers Agreement among EBDA and its member agencies
allots 30.0 MGD of flow capacity in the EBDA pipeline to the Discharger. If the
plant effluent flow exceeds the 30.0MGD maximum capacity and available
equalization basin storage, the Discharger discharges to the shallow-water outfall.
The Discharger stops discharging to the shallow-water outfall when the plant’s
effluent flow drops below approximately 30.0 MGD.

The Discharger conducts maintenance exercise discharges to ensure that the
shallow-water outfall line is flushed of accumulated sediment and that control
valves and dechlorination equipment are operational in advance of the wet season
(November 1 to April 30) when it may be necessary to discharge during peak wet
weather events. The maintenance exercise discharges are conducted for up to two
days per year during the dry season (May 1 to October 31) and do not exceed a
total volume of 2.0 million gallons during any particular day.

Wet weather discharges are infrequent. The Discharger minimizes discharges to
Lower San Francisco Bay by using its 8.0-million-gallon (MG) Ecotone Project
equalization basin to store peak flows. When the equalization basin is full (or
projected to be full given peak flows), effluent flows above the Discharger’s
contractual flow of 30.0 MGD are discharged to the shallow-water outfall. At the

ATTACHMENT F — FACT SHEET F-6



Order R2-2024-0006
NPDES Permit CA0037559

Oro Loma and Castro Valley Sanitary Districts
Intermittent Wet Weather Discharge

end of each storm, water stored in the equalization basin is routed back to the
plant headworks. Wet weather discharges are only expected during peak wet
weather events when natural flows in adjacent San Lorenzo Creek and Bockman
Canal are high.

2.3. Previous Requirements and Monitoring Data. The table below presents the
previous order’s effluent limitations and representative monitoring data from
January 2019 through October 2023:
Table F-2. Previous Effluent Limitations and Monitoring Data
Average Average Maximum g Highest
Parameter Unit | Monthly | Weekly Daily Ligitt';‘:i’on LX’J&?L’" Daily
Limitation | Limitation | Limitation 9 Value
Wet Season (November 1 through April 30)
Carbonaceous
Biochemical Oxygen
Demand mg/L 25 40 - - 19 52 M
(5day @ 20°C)
(CBOD)
Total Suspended
Solids (TSS) mg/L 30 45 - - 28 44
Oil and Grease mg/L 10 - 20 - 2.9 DNQ 2.9 DNQ
Dry Season (May 1 through October 31)
Carbonaceous
Biochemical Oxygen
Demand mg/L 15 30 - - <2 <2
(5day @ 20°C)
(CBOD)
Total Suspended
Solids (TSS) mg/L 15 30 - - 3.3 3.3
Oil and Grease mg/L 5 - 10 - <14 <1.4
Year-Round
pH s.u. - - - 6.5-8.512 - 6.6 —7.50
Copper, Total Mg/l 13 - 18 - 12 23
Cyanide, Total Mg/l 6.3 - 13 - <24 4.3
Benzo(a)Anthracene pa/L 0.18 - 0.36 - <0.02 <0.05
Bis(2-Ethylhexyl) ) )
Phthalate Mg/l 11 23 <1.7 2.6 DNQ
Fecal Coliform MPN/
- - 4] (5]
Bacteria 100 mL 130 370 2400
Chlorine, Total
y - - - i6]
Residual mg/L 0.0 0.0 0.0
Annual
0,
Total Ammonia /6 average 85 79 18
removal removal of
70%
Footnotes:
U Despite this individual daily value, the Discharger did not violate the previous order’s average weekly CBOD effluent limitation.
ATTACHMENT F — FACT SHEET F-7




3 83 8 E & B

3

Oro Loma and Castro Valley Sanitary Districts Order R2-2024-0006
Intermittent Wet Weather Discharge NPDES Permit CA0037559

The limitation was expressed as an instantaneous minimum and instantaneous maximum.
The range is the lowest and highest pH values.
The limitation was a daily maximum.

The Discharger violated the previous order’s fecal coliform bacteria effluent limitations. See Fact Sheet Table F-3.